
REPAIR PARTS FOR 586 63 68-01 Dethatcher

REF QTY PART NO DESCRIPTION
1 1 24874 Tine Spring Shield
2 10 46761 Spring
3 2 41576 Hex Bolt, 3/8-16 x 1-3/4"
4 2 48106 Shoulder Bolt, 3/8-16 x .9"
5 8 HA21362 Nylock Nut, 3/8-16
6 2 44798 Flange Bearing
7 2 24286 Spacer, .38 x .75 x 1"
8 2 43070 Washer, 3/8"

REF QTY PART NO DESCRIPTION
1 1 586 80 18-01 Tine Spring Shield
2 10 586 80 68-01 Spring
3 2 725 25 01-51 Hex Bolt, 3/8-16 x 1-3/4"
4 2 501 33 94-01 Shoulder Bolt, 3/8-16 x .9"
5 8 501 33 27-01 Nylock Nut, 3/8-16
6 2 504 06 63-01 Flange Bearing
7 2 501 34 49-01 Spacer, .38 x .75 x 1"
8 2 734 11 72-01 Washer, 3/8"

REF QTY PART NO DESCRIPTION
9 4 43081 Washer, 5/16"

10 4 43407 Hex Bolt, 3/8-16 x 3/4"
11 1 26600 Bracket, RH
12 1 26601 Bracket, LH
13 2 26826 Guage, Skid
14 4 43012 Hex Bolt, 1/4-20 x 3/4"
15 4 47189 Nylock Nut, 1/4-20

1 41606 Owners Manual

REF QTY PART NO DESCRIPTION
9 4 522 77 03-01 Washer, 5/16"
10 4 586 80 65-01 Hex Bolt, 3/8-16 x 3/4"
11 1 586 80 29-01 Bracket, RH
12 1 586 80 30-01 Bracket, LH
13 2 586 80 31-01 Guage, Skid
14 4 522 75 44-01 Hex Bolt, 1/4-20 x 3/4"
15 4 522 75 44-01 Nylock Nut, 1/4-20

1 41606 Owners Manual

PRINTED IN USA FORM NO. 41606 (02/10/14)

3

5

9

9

5

4

5

5

7

10

10

11

12
7

6
8

3

10

10

4
1

6
8

5

5

14

15

14

15

15

15

14

14

13

13

2

9

9

EUROPEAN PART NUMBERS:

U.S.A. PART NUMBERS:


